



Report of Physical Property Tests

Test Specimens Provided by: **Quality Stone**
3450 FM 2843, PO Box 1019
Florence, TX

Trade Name of Material: **Georgetown Limestone**
 Country of Origin: **USA**
 Test Procedure: **ASTM C 97**
Standard Test Method for Absorption & Bulk Specific Gravity of Dimension Stone

Specimen Number	Dry Weight (grams)	Saturated Weight (grams)	Suspended Weight (grams)	Absorption (%)	Bulk Specific Gravity	Density (kg/m ³)	Density (lbs/ft ³)
GL-C97-1	260.71	280.21	157.97	7.48%	2.133	2,133	133.2
GL-C97-2	261.24	280.76	158.74	7.47%	2.141	2,141	133.7
GL-C97-3	242.71	264.55	143.16	9.00%	1.999	1,999	124.8
GL-C97-4	238.42	260.62	139.65	9.31%	1.971	1,971	123.0
GL-C97-5	243.80	266.42	143.78	9.28%	1.988	1,988	124.1
Average:				8.51%	2.046	2,046	127.8
Standard Deviation:				0.95%	0.083	83	5.2
Coefficient of Variation:				11.2%	4.1%	4.1%	4.1%

Date of Tests: **11/27/2017**
 Tests performed by: **S Guilfoyle**
 Report and Data Reviewed by: **C Muehlbauer**

These tests were performed on an Ohaus Laboratory Balance Model AX2202/E, Serial No. B614316489. Last Date of Calibration: August, 2017, traceable to the National Institute of Standards Technology (NIST).